Y —

PARTS LIST
IN—YI1) A
BSC—-8B Series
BSC-8B 1)—X

BSC-8B-8BV
BSC-8B-BTFL-8BV-BTFL
BSC-8B-BTFL-CD-DS

SEIKO SEWING MACHINE CO., LTD.



SR—Y) RS RIBIZIELT

I fETHRTISSE. |FHETRLTEYET.

2. ZOKRIF2025F 2 AOT—RZEDSWVWTERIN=2DTT,
3. MRIEFEALICRHLEEINZEANHYET .,

B X

Ry
=7 1 2 1,2
Lﬁﬁﬁﬁ{% ....................................................... 3,4
EZEURBRERE 000 e 56
WERRH{R 0000 e 5 6
= <5 i1 I S 7.8
ZBAMR 0000 e 9,10
FEUBH(R 0 e 11,12
Z FITRIMR 0 e 13, 14
EZFEUBRR 00 e 15, 16
%Eﬁ%ﬁg{% ....................................................... 17,18
FERHR 000 e 19, 20
HRIZORIFR 000 e 19, 20
jJ?iH]s ‘Fimﬁﬁé ....................................................... 21,22
FEURBEIR 000 e 23 24
TEYUBIR(-8BY) rrererrer 25, 26
R—X. Hﬁi”—%ﬁﬁ‘: ....................................................... 27, 28
%‘SIEE :fﬁ/ﬁ'@ﬁ; ....................................................... 29, 30
X*EL%%EI%{%(—CD) ....................................................... 31, 32
24947 Q\yggg]ﬁz(_BT) ....................................................... 31, 32
RRAAYFBAR(-FL) (T az B8R Eh)  coreererrerrre, 33, 34
FFRAYFBER = e 33, 34
ZCERAIR 000 e 35, 36
WZTOFIT—ABBAR(-FL) correerrrrrr e 35, 36
DV N R s e e Bl i A= I+ 37, 38
1;]-,%%551;& ....................................................... 39, 40

1@}%&@1}%(_88\/) ....................................................... 41,



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in Feb. 2025.

3. Parts are subject to changes in design without prior notice.

Machine body e
Upper shaft mechanism ~ seeeeeesseeees
Upper feed mechanism ~ sereeeeseeeee
Quick reverse mechanism  reeereeseseressasaseessasansasasanaaaaeas
Needle bar and thread take—up mechanism  «=+rssreseereemmemmimminiina,
Presser foot mechanism = setrerssesseseessssisscescassiessesense,
Feed meChanism ...........................................
Presser foot |ifter meChanism ...........................................
Upper feed mechanism ~ sereeeeeeeeee
Thread tension = eeseseesseesseeseessssssesseesseaseaans
Bobbin winder mechanism = serrerseesecssessssssesessesssssessensens
Tension release mechanism = seerresseesesssasscsscssisassiassaeeinaas
Rotary hook shaft mechanism ~ seereereesmmimm,
Feed meChanism ...........................................
Bottom feed meChanism(_8BV) ...........................................
Machine base' knee |i-ﬁ-_er mechanism ...........................................
Lubrication = eireereerseessesseaseeseeeeaeaeeas
Alternating presser foot lifter mechanism (_CD) .......................................
Quick reverse mechanism (—BT)  serererereeei s
Knee switch mechanism (=FL) (Optional parts) «-=rseeereeemmammiiia,
Manual switch mechanism = serrerssessesesssssssseesesssissiseneans
Air presser mechanism — seeeeeeseeeeese,
Presser foot actuator mechanism (—FL) ...........................................
Mounted motor on a sewiing machine (Optional parts) «r=rsreererereerarieaiina..
AcCCesSories  ereereererecseesseseeeeeseeseeeeeeees
Accessories(—8BV) e



F {ABH{%.~ Machine body




F {ABH1% .~ Machine body

= | e =
No, | R S S| EES HE % DESCRIPTION
PARTS No.| B [ 3 [ P [P S|QTY
1 161840 [ x| x| x| 1 [EHR TOP COVER
2 |60227-02 x| x| x| x| 1 |[CDEANVILAZIL DIAL BUSHING, CD
3 [27177 x| x| x| | 8 |E#IE BOLT, SOCKET M5X0.8 L=16
4 |B150607 x| x| x| * | 2 |EHRITLEE RUBBER CAP, 32.8
5 |B117936 x [ x| x| x| 1 [Ttz RUBBER CAP, 9.4
6 |61786 x [ x| x| x| 1 [ER—F/SyFY SHEET PACKING
7 160229 x| x| x| % | 1 |KfEH/— COVER, ;T/TAKE-UP LEVER
8 [31207 x| k| x| x| 1 [RFEFEHANN—LTYIvr— WASHER, PLAIN M4
9 60204 x [ x| x| x| 1 |XKFEHN—I BOLT, SOCKET M4X0.7 L=6
10 61798 - =1 *| x| 1 [3—FAN—UTER) CORD COVER (ACCSESOSY)
11| 8040 x| x| x| x| 2 [3—Kh/—1E SCREW SM9/64X40 L=8
12 130025 x| x| x| x| 2 [3—FANR—1ETvv— WASHER, PLAIN 3.5
13 160002 x| x| x| * | 1 |FER FACE PLATE
14 160003 [ x| x| x| 1 |[EHR/SVFY PACKING,; F-PLATE
1527177 x| x| x| * | 2 |@ERLE BOLT, SOCKET M5X0.8 L=16
16 |B159150 | k| k| % 1 |ERT Ltz RUBBER CAP, 20.5
17 |60004 * | k| k| % 1 |EARES OIL WICK, 12X12X130L
18 |B117936 x [ x| x| x| 2 [3Lig RUBBER CAP, 9.4
19 |27172 x| x| x| x| 5 |74 SCREW M6X1 L=8
20 [B104821 x [ x| x| % | 1 [/\wHL/NN—EaT L1E RUBBER CAP, 10.5
21 [B142374 x| k| x| x| 2 [/N\vHLN—ETvia BUSH, DRY ; L=20
22 |B140063 x| x| x| x| 1 [/1\wHLIN—ZPwsi— PIN, DOWEL
23 |B153132 * [ x| x [ x| 1 [/\vILIN—=RbyIN—F2—T NYLON TUBE, L=13.5
24 |B140063 x| x| x| x| 1 [/\wHLINN=ZRTYLH Zkws8—  |PIN, DOWEL
25 120161 x| x| x| x| 1 [g= OIL WINDOW
26 |B159150 x| x| x| x| 2 [HeE#FvrITLiE RUBBER CAP,20.5
27 |B150607 x| k| x| % | 1 |RGYHLITLE RUBBER CAP,32.8
28 |B159928 x [ x| x| - | 1 |32YAGLHE15 RUBBER CAP,15
29 |B159150 x| x| x| - | 1 [a—FRTL RUBBER CAP,20.5
30 |B142743 * x| - - | 1 [FLOULE—REE RUBBER CAP,27.5
31 |17094 * | x| x| % 1 | — CYLINDER
32 161759 x| x| x| % 1 [V X —ms CYLINDER OIL GUARD
33 161847 x [ x| x| x| 4 [D)F—HZIE SCREW M3X0.5 L=6.0
34 (20218 x| k| % | % 1 |FERNT Lz RUBBER CAP
36 {61858 x| - x| * | 1 [RyFERED BED PLATE(L)
37161749 x| x| x| % | 1 [RyREHRGER) BED PLATE(R)
3861774 x [ = x| *| 6 |[NwkEtRE SCREW M5X0.8 L=7.2
61774 - x| -1 -] 4 |R"yFLEiRIE SCREW M5X0.8 L=7.2
39 |61704C [ x| x| x| 1 [RJWFH—=KE) BELT GUARD SET
40 161704 x [ x| x| x| 1 [RJUMHF—FEKAE BELT GUARD BODY
41160705 * [ x| x| % | 1 [NJSH—FLEH/N— BELT GUARD COVER
42 134629 * [ x| x| % | 3 [NJLMHF—FLEAH/\—IE SCREW M4X0.7 L=8.0
43 128058 x| x| x| x| 2 [RNJMF—FKREL BOLT, SOCKET M6X1 L=12
44 110599 x| x| x| x| 2 [RUWFH—FEREKILETYS ¥— WASHER, PLAIN M6
45 (61824 x| x| x| x| 3 [RIFH—FAREFL BOLT, SOCKET M6X1 L=50
46 30046 * [ x| x| x| 1 [P—RERLE SCREW M4X0.7 L=6
47 131207 x [ x| x| x| 1 [P—REBLETYIY— WASHER, PLAIN M4
48 |13008 x| k| x| x| 1 [BRAKRILFTYDvr— WASHER
49 |13388-A x| k| x| x| 1 [ERARILE BED CLAMP SCREW M6X1
50 [17529 - =1 %] * 1 |[BHEBFEZAE SYNCHRONIZER SUPPORT
51137102 - - *| x| 2 |[RHEBZAEBRETVF NUT M6X1
52 130625 - = *| % 1 |[BH8ga—Fro527 CABLE CLAMP
53 |30046 - = x| x| 1 [3—K55271L SCREW M4X0.7 L=6
54 128058 -1 -1-1 - 1 [RILMH—FIL(E—424B) AT ar) |BOLT, SOCKET M6X1 L=12 (OP)
55 10599 -1 -1-1 - 1 [Pviv—(F—42EFTar) [WASHER, PLAIN M6 (OP)
56 |37254 x [k | x [ x| 2 |#EENARILIE SCREW M4X0.7 L=8.0
57 |31207 x [ k| x| x| 2 |[BEARILETYv— WASHER M4
58 161850 * | x| x| x [ 1 |ZZHk SUPPORTING PLATE
59 | 6025 * | x| x| x| 2 |ZARIESHRLE SCREW SM11/64X40 L=12




L #HRJ{% /Upper shaft mechanism




L E4MRS4% /Upper shaft mechanism

xn A = *HE=

No, | PR E S |HE e DESCRIPTION
PARTS No.[QTY

1 161784 1 | L& UPPER SHAFT

2 (61048 1 (95 9F—avhl CRANK MOTION CAM

3 (61003 1 | LEAETAZIL BUSHING, UPPER SHAFT

4 | 1309 1 |95 hLIEA) POTION SCREW 6.75X24 L=20

5 (18607 1 |9529hL1EB) SET SCREW 6.75X24 L=14

6 (10524 1 |(E#EI509EVIEA) SET SCREW 6.75X24 L=6.5

7 (70016 1 (#8520 9EVIEB) SET SCREW 6.75X24 L=3.5

8 (20067 1 | L#hTLte RUBBER CAP

9 (15033 1 | EEhRS OIL WICK

10 (60009 1 |LE#BRAS— () BEARING COLLAR, M :U-SHAFT

11 (27172 2 | EEBRAZ—(H)1E SET SCREW M6X1 L=8

12 160010 1 | EER74H () BEARING

13 (61830 1 |REEHT— COLLAR, BOBBIN WINDER

14 35999 2 |RE&EZTHS—LE SET SCREW M6X1 L=6

15 (60224 1 [ERILT—1)(#0) UPPER BELT PULLEY COMPLETE

16 (60225 1 [EXNJLNT—1)—1E(A) SET SCREW M6X1 L=12

17 28043 1 [ERJLT—1)—IE(B) SET SCREW M6X1 L=10

18 (60008 1 | EEBRAS— () BEARING COLLAR, B ;U-SHAFT

19 (60013 1 | EEHBRAS—(R) L& RETAINING RING, EXTERNAL C20

20 |27172 2 | LE#BRAS—(%)1E SET SCREW M6X1 L=8

21 (60014 1 | BT T (%) BEARING

22 161738 1 (#4305 RN)Lk TIMING BELT

23 (60225 1 [F—=1)—1k) POTION SCREW M6X1 L=12

24 28043 1 |F—1)—1k(B) SET SCREW M6X1 L=10

25 161529 1 [F—U— PULLEY COMPLETE

26 /37031 1 [F—U—#RLABl SCREW M6X1 L=16

27 (37028 1 | T—)—#LBLES WASHER

28 (27172 1 | EEAR)ILIE SCREW M6X1 L=8

29 /10563 1 | EEHARIL TS v — WASHER

30 |11069 2 | EEARIILTTILE FELT

3161035 1| EERAR)ILA(A) OIL WICK, 6X6 L=250

32 (10729 1 | EEAR)ILE OIL WICK

33161534 1 |XFVT INDICATING RING

34 (27172 1 |XFYU51E SET SCREW M6X1 L=8




E1EVYEH{%& /Upper feed mechanism

>—L

W 5 R8{%/Quick reverse mechanism




X YRBS1%/Upper feed mechanism

B = = | 2|4 1 vl, =
No, [EPERES | 8 | E |= 2% R4 DESCRIPTION
PARTS No.| B3 | T [P o|QTY
1 [61733C x [+ x [ 1 [EEYEEOVREGER) UPPER FEED CONNECTING ROD ASSY
2 161733 x| x| x| 1 |EEYEZGOYR UPPER FEED CONNECTING ROD
3 [28076 * [ x [ x| 1 | EXEFEOVREERL BOLT, SOCKET M6X1 L=18
4 160217 * | | * 1 | EEYERE (F8) UPPER FEED CONNECTION COMPLETE
5 (60484 * | x| % 1 | EEYESE/ (T PIPE, 4
6 (17047 * [ x| x| 1 |EXYEHKESFEERARL SHOULDER SCREW, SM9/32X28 L=8.5
7 161734 x [ x| x| 1 [ZFEYERE AL PIN SCREW
8 117095 x| x| x| 2 | EXEYEZERCILERE RETAINING RING, E8
9 161853 * [ x| x| 1 |[EXEYERKLE=——ILN\A(T TUBE, 5X3X110L
10 |61854 * | x| k| 1 | EFEYERRS OIL WICK, 2X2X210L
11 (30750 * | * | % 1 | EEYER/ UK FASTENING BAND
12 (61732 x| * | 1 |EVEH=5F UPPER FEED CONNECTING LEVER
13131021 *x [ [ x| 1 [FEYEZH5FEHRL BOLT, SOCKET M6X1 L=16
14 115017 x [ x| x| 1 [EYAEE/S4T FEED CRANK PIPE
153036 * | k| x| 1 |FEYEHEDRCTYE NUT 11/32X28
16 |15018 x| k| x| 1 |FEUERKBE RCTYIv— WASHER
W 8% B8{% /Quick reverse mechanism
B = = -4 %) =
No, | EPERES | 8 | E =1 HE 24 DESCRIPTION
PARTS No.| B | P [Po|aTY
1 160203 x [ x [ x| 1 [/\wHL/\—84 REVERSE STITCHING LEVER SHAFT
2 117095 x| x| x| 1 [/\wHL/A—EhitER RETAINING RING, E8
3 |B025100 * | k[ ok 1 Sy N—8hE Ty v — WASHER, PLAIN S 10
4 |B147504 x [ x| x| 1 [®T% SPACER
5 160204 x| x| x| 3 |®TAL BOLT, SOCKET M4X0.7 L=6
6 |BS07375 x| x| x| 1 |I\wHLN—=RTYLY SPRING
7 |BS07374 x [ x| x| 1 [/\wHLs— REVERSE STITCHING LEVER
8 |BS07384 x| - - | 1 [/\wHLn—iR REVERSE STITCHING LEVER PLATE
9 |B100511 x| = | 1 [/\woL/A—#LAL SCREW, SM3/16X32 L=6.5




#t# - X#RH{% .~ Needle bar and thread take—up mechanism

41

-




¥ - XFERH{%.~ Needle bar and thread take—up mechanism

n a = b I =1
No, | b S > BE B4 DESCRIPTION
PARTS No.| B | 2 |QTY
1 |61787C x| x| 1 |#HELEGED) NEEDLE BAR BRACKET ASSY
2 (61026 x| x| 1 |#HELE NEEDLE BAR BRACKET
3 (61787 x| x| 1 |fHELEE NEEDLE BAR BRACKET SHAFT RUBBER
4 160028-03 x| x| 1 RT2BHITL SHEET
5 160030 * | x| 2 |$tELERBEY PIN
6 (60044 * | k| 1 |#HEREENL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 137112 * [ k| 2 |$HHEREEERNL—IILLE SCREW M3X0.5 L=6
8 (61863 x| x| 1 |$t4E NEEDLE BAR
10 (B140553 x [ x| 1 |&tik SET SCREW, SM1/8X40 L=4.5
11 [60041 x| x| 1 |$HEfax NEEDLE BAR CLAMP
12 137134 x| x| 1 [$t5fEFHRL SCREW M4X0.7 L=10
13 161006 x| % | 1 [$HBEEAE SLIDE BLOCK, NEEDLE BAR CLAMP OIL
14 160034 x| x| 1 [#tELEE=Z—IL/4T TUBE, 5X3X110L
15 160032 * [ x| 1 [#EXERS OIL WICK, 2X2X700L
16 (60576 x [ x| 1 [#HEBEEXERKRID SPONGE
17 (30046 * | x| 1 |#ELEARIDIE SCREW M4X0.7 L=6
19 (61042 x| x| 1 |XfEEY THREAD TAKE-UP LEVER HINGED STUD
20 |4012 * | x| 2 |KFEEVIERL SCREW M6X1 L=8
21161034 * [ x [ 1 | RFEEVHS OIL WICK
22 161860 x [ % | 1 |XF THREAD TAKE-UP LEVER
23 |61005 x [ x| 1 |$HEHISUH NEEDLE BAR CLANK ROD
24 (61861 * | x| 1 |XFF#EE NEEDLE BAR ROCK FRAME
25 110728 * | x| 1 | XKTFREHS OIL WICK
26 [10523 [ x [ 1 |\EHEISUIEY STUD
27 110726 * [k | 1 $EISVIEVER OIL WICK
28 |15038 x| x| 1 (#EISUOE T LR RUBBER CAP
29 [31110-A x|+ | 1 [gtia=it BOLT, SOCKET M3X0.5 L=10
30 [NO118 x [ —| 1 [4tDPx17 #18 NEEDLE, DPx17 (#18)
30 |NO116 - | *| 1 |#tDPx17 #16 NEEDLE, DPx17 (#16)
34 (60043 x| k|1 (T BEAZILED BUSHING,
35 (60081 * [k 1 SHELTBEARILER) BUSHING, B
36 |B116920 x| k| 2 |HELEEIYIv— WASHER
37 |60039 x| x| 2 |$tiEXLEhS— COLLAR
38 27177 x| x| 2 |fHELTSEAS—ERL BOLT, SOCKET M5X0.8 L=16
39 /90625 x| x| 2 (HHEEEEMAT MRl Tyiv— WASHER, SPRING
40 (61024 x| x| 1 [gtiaE NEEDLE CLAMP
41 160634 x|+ | 1 [gtia=E@EYLE NEEDLE CLAMP BRAKE PIN
42 161024C x [k g |&HEEGEE) NEEDLE CLAMP ASSY
43 161964 x| x| 1 | RKEBZTITILE OIL FELT
44 (61965 ¥ | x| [ RFERZT7ILNES OIL WICK 240




0 Z B8{% /Presser foot mechanism

8B




IR Z B84% /Presser foot mechanism

hvd =] = *h =
No, | BB S > [BE e DESCRIPTION
PARTS No.| 8 | 2 |QTY
1 |60161 x [ k| 1 [#Z EFEARILA) BUSH, A : P-FOOT LIFTER SHAFT
2 |B148197 x| x [ 1 [#ZEIFEHARILB) BUSH, R ; SPREADER SHAFT
3 |61831 * [ x [ 1 [#ZLEIFEARILC) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 x| x| 1 |2 EITEHA2)L(D) FEED SHAFT BUSH, L
6 |60116 * [ x [ 1 |[#WRABEAZILIE SCREW M5X0.8 L=8
7 160069 x [ x| 1 |[WZFEHAIVIL PRESSER ADJUSTING DIAL
8 |60070 * [ x| 1 |$RZFAEHR(KR) PRESSER ADJUSTING PLATE ASSY
9 160077 x [ x| 1 [#BAAHIRTTILE FELT, PRESSER ADJUSTING PLATE
10 160076 * [ x| 1 |[WZAFHYIIEY PIN
11 (11426 x| x| 1 XA YIIE LR RETAINING RING, E7
12 160156 x| | 1 |$Z EIFE(HR) P-FOOT LIFTER CONNECTION ASSY
13 160157 x| x| 1 X EIFEEHES OIL WICK, 2X2X400L
14 160158 * [ x| 1 |z EEFEGEDEY PIN
15 (28043 x| x| 1 | EIFE#E L SCREW M6X1 L=10
17 |60074 * [ k| 1 |[HZBERTYU T8 SHAFT, PRESSER BAR SPRING
18 |60073 x| x| 1 |[HWABLTIVTZ(T) SPRING SUPPORT, D
19 |60075 x| x| 1 |WRBERTYLY PRESSER SPRING
20 {60071 * | x| 1 [WABRTILTHS5— COLLAR
21 {60072 x| x| 1 |HWABERTYT (L) SPRING SUPPORT, U
22 {19060 x| x| 2 |[WABRTYLT@HMRT)UTEY PIN, SPRING 3X8
23 (31094 * [ x [ 1 |[WABRTYLTHIEOEH RETAINING RING, E5
24 (61788 x| x| 1 X EITEh PRESSER BAR, LIFTER SHAFT
25 160580 x| x| 2 | LEIFE#HT— COLLAR
26 135999 x| x| 2 |#R ETEHS—IERLC SET SCREW M6X1 L=6
27 {60380 x| x| 1 |BREITFBI(L) KNEE LIFTER ARM, U
28 (28031 * | x [ 1 |[EYEITB(L)#ERL BOLT, SOCKET M6X1 L=14
29 (60163 * | x| 1 [¥WAETFBE(E)RTYLS SPRING
30 |60378 x| x| 1 |BREFEEEG) KNEE LIFTER CONNECTING BAR ASSY
31160378-01 | * | * | 1 |BREIFE&LE KNEE LIFTER CONNECTING BAR
32 130203 x| x| 2 |ULOR—L LINK BALL
33 (11412 x| x| 2 [YooR—ILFubk NUT
34 |28578 x| % | 2 |EYETFEEZEED Y Y— WASHER, SPRING
35 (61762 * [ x| 1 |#ZLEFHLB) PRESSER BAR LIFTER CAM, B
36 |34323 * [ x| 1 [#ZEITHLBERL BOLT, SOCKET M5X0.8 L=18
37161761 x [ x| 1 [#ZEITHLA) PRESSER BAR LIFTER CAM, A
38 (61050 * | x| 1 [#BREFALAERLE SHOULDER SCREW, SM15/64
39 161051 x| x| 1 [BRETHLA)TY v— WASHER, PLAIN L6
40 | 8047 * [ x| 1 [WREIFHLAILERT Y v— WASHER, WAVE 8
42 160166 * [ x| 1 |[WRLEITHE PRESSER LIFTER BAR
43 111430 * [+ | 1 |#Z EFHEY LEVER GRIP
50 |30804 x| x| 1 |BREFESES VY NUT, 3 M6
51 |60159 * [ x| 1 |[#HZEFEHEY NEEDLE ROLLER, 5X29.8
52 {30804 * [ x| 2 |[WZFEHAAVILFVE NUT, 3 M6
53 161020 x| x| 1 |#HziaE PRESSER HOLDING BRACKET
54 (27174 x|+ | 1 |zt BOLT, SOCKET M5X0.8 L=12
55 161027 x| x| 1 |WARAHRIZAE REST PIN
56 {60116 x| x| 1 [BARAHHRZAEL SET SCREW M5X0.8 L=8
57 {61022 x [ % | 1 |4NRZEE LIFTING PRESSER BAR
58 {61023 * [ k| 1 |IZBEARIL BUSHING
59 [10796-S * [ - 1 [48z LIFTING PRESSER FOOT
17083 - % 1 |94FZ(9mm) LIFTING PRESSER FOOT(9mm)
60 (19470 x| x| 1 | 940H—H—F FINGER GUARD
61 18484 x [+ | 1 |4\RZLE SCREW SM9/64X40 L=11
62 (10677 x [+ | 1 [ HRLETYSv— WASHER

10




1%V EH{% /Feed mechanism

11



1% Y E81% /Feed mechanism

hvd =] = > .| 2 gep B

No, ERERES | 8 | & |2 TIHE [P DESCRIPTION
PARTS No.| 8 | T [? ?laQTY

1 {40921 x [ x| x| 1 [SZYURASHFTAVILL) FEED ADJUSTING DIAL, U

2 |BS38284 * | x| * 1 EYERERL ADJUSTING SCREW

3 (10812 x [ x| x| 1 [F4¥/LiERL SCREW, SM3/16X28 L=19

4 (B142746 x| x| x| 1 [F4VILDTvdv— SUPPORT PLATE

5 118420 x| x| x| 1 [oyvsy O RING, 10

6 [B145502 * | x| * 1 [FA4¥VILEY POSITIONING PIN

7 |B100328 * [ x| x| 1 |[FAVILEDRTILS SPRING, COMPRESSION

8 [61821 - - x| 1 EYAHLTAVYILT) FEED ADJUSTING DIAL, D

9 |BS38284 - =1 *| 1 |FEYFAEEHRL ADJUSTING SCREW

10 (10812 - -1 x| 1 [#14¥/LLL SCREW, SM3/16X28 L=19

11 [B142746 - -] x| 1 |FAVILITYIv— SUPPORT PLATE

12 (18420 - -1 x| 1 oYy O RING, 10

13 [B145502 - -1 * 1 |[FA4VILEY POSITIONING PIN

14 [B100328 -l - x| 1 |FAVILELRTYLY SPRING, COMPRESSION

15 (60192 - -1 = 1 |ZEYREEI S —EE) CYLINDER ASSY

16 160192-01 | - | - | = | 1 |ZYUREESHULE— CYLINDER

17 [60192-02 | - | - | * | 1 |#F JOINT

18(60192-03 | - | - | * | 1 |H4q4LoH— SILENCER

19 (61876 - -1 % 1 |PCRHZT7—F27 TUBE, 4X2.5X890L

20 |31021 - - x| 2 [ZEYRAE)F—IE BOLT, SOCKET M6X1 L=16

21 28578 -1 - *| 2 BEYRASHIIEF—Tviv— WASHER, SPRING 2-6

22 (28058 - - x| 1 [FEYRAEGHIIF—5ximl BOLT, SOCKET M6X1 L=12

23 (30804 - - x| 1 |BEYREIU T —FVk NUT, 3 M6

24 160191 x| x| x| 1 [BYASH)E—IR SETTING PLATE, PC-CYLINDER

25 18065 x| x| % | 4 [ZYBESHYUSRIE BOLT, SOCKET M5X0.8 L=14

26 |90625 * [ x| x| 4 [EYFRAE)FRUETYI— WASHER, SPRING 2-5

27 161736 x| k| % 1 [EYEREZ5FE FEED ADJUSTING LEVER

28 (60038 * [ x| x| 1 [EYREIZH5ERHEOL SCREW M5X0.8 L=20

29 160195 x| | x| 1 EYRFLEIEEY NEEDLE ROLLER, 6X25

30 [18028 * [ x| x| 1 [EYEESLSFEE L SET SCREW, SOCKET (CP) M5X0.8 L=5

31161735 x| x| x| 1 |SBYUFSEL FEED ADJUSTING CONNECTION

32 |60115 x| x| x| 1 |EYFRASERZEY LINK PIN, 8

33 (18028 * [ x| x| 1 [EYFAEELEE L SET SCREW, SOCKET (CP) M5X0.8 L=5

34 161731 x| x| « | 1 |N\vOREEE E CONNECTING BLOCK

35 |27177 x| * | 1 [\ REEE EHrY BOLT, SOCKET M5X0.8 L=16

36 |60115 x [ x| x| 1 [EYIFREEFEEY LINK PIN, 8

37 (18028 x| x| ok [ 1 [EUFAEERSE L SET SCREW, SOCKET (CP) M5X0.8 L=5

39 (60188 x [ x| x| 1 [3EYEEH FEED ADJUSTMENT ARM

40 160189 * [ x| x| 1 [3EYFEEHE PIN

41 (27172 * | x| * 1 YRS RE > LE SET SCREW, SOCKET (FT) M6X1 L=8

42 160190 * [ x| x| 1 [FEYFASRKRTIY SPRING

43 |BS20345 * | x| - | 1 [FEYASHI)UF—RIGE RUBBER CAP

12




I Z _E(FR81{% /Presser foot lifter mechanism

46 —@
NS

13




I Z _E(FR8{% /Presser foot lifter mechanism

In A = = - @ poN—1

N, | ERERES | 8| Y 25 A DESCRIPTION
PARTS No.| B [ P | ?|QTY

1 (60120 x| x| x| 1 [ET=A5EA%ILAED UD-ADJUSTING SHAFT BUSH, F

2 160081 x|+ | x| 1 | ETEFAGHEAZILER) BUSHING, F

3 160126 x| *| x| 1 |CDHALVIL DIAL, CD

4 (60127 x| x| x| 1 [cDHEAVILAL DIAL CAM, CD

5 60128 x| x| x| 1 [cD#EA4VILEY DIAL PIN, CD

6 1917 x| x| x| 1 [CDHEAVILELRTYLS SPRING, A

7 | 1392 x| x| x| 1 [cD#/4¥)LERAl SCREW SM11/64X40 L=6.5

8 (60107 x| %] * 1 | L TEUHBEZITEY SUPPORT PIN

9 [60116 x| x| x| 1 | ETFTEYHREZFEULE SET SCREW M5X0.8 L=8

10 {60098 x| | x| 1 | ETESRSHE G ADJUSTING BRACKET ASSY, UD

11 (60103 x| x| x| 1 |ETFEHAHE ADJUSTING BRACKET, UD

12 (60109 x| | * 1 | L T=HEHEHT— ADJUSTING BRACKET COLLAR, UD

13 /30066 x| x| x| 1 | ETFT2RAHFEHT—1ERL BOLT, SOCKET M5X0.8 L=12

14 190625 x| x| x| 1 |[ETFT2HREGFEHT—ULTYIv— WASHER, SPRING

15 (28563 * | x| * 1 | ETEREFERMY/— BOLT, SOCKET M5X0.8 L=8

16 (90625 x| x| x| 1 | ATy v— WASHER, SPRING

17 [60114 x| x| x| 1 [FAEIEYL2B)HE) LINK ASSY, B

18 (60115 x| x| x| 1 |FAEHEUIBEY LINK PIN, B

19 (27170 x|+ | x| 2 |FAEEJIBEVLE SET SCREW M5X0.8 L=6

20 [60099 x| x| x| 1 |BFHZLETHL INNER PRESSER CAM, UD

21 (27172 x|+ | x| 2 |HWRALETAHLL SET SCREW M6X1 L=8

22 60101 x [ x [ x| 1 [hi#EZ ETFAYE INNER PRESSER ROD, UD

23 160100 x| x| x| 1 |HWZLETAYRRTYLS NEEDLE BEARING

24 (60113 x| x| x| 1 [FAEEULIA) LINK, A

25 (60102 * | x| * 1 | ETFAYFEY ROD PIN, US

26 /60083 x| x| * 1 |HEEh=5F CONNECTING LEVER

27 (34323 x| x| x| 1 |HEEZSFERHORL BOLT, SOCKET M5X0.8 L=18

28 |60084 x| x| x| 1 |[#E#@=2FEE PIN

29 |27170 x| x| x| 2 |[ETFTEHRAHFEL SET SCREW M5X0.8 L=6

30 |60106 x| x| x| 2 | ETFTERAGE#HHS— COLLAR, UD ADJUST-SHAFT

31 |18028 x| x| x| 2 | ETFT=HRGE#HAT—1E SET SCREW M5X0.8 L=5

32 160129 x| % | % 1 |CDEFEI=HFEGE) CONNECTING LEVER ASSY, CD

33 [60129-01 x| x| x| 1 |CDEEEBFE CONNECTING LEVER, CD

34 160129-02 x| x| x| 1 |CDEHELEHFEEY PIN, CD

35 28076 x| x| % | 1 |CDEHEESEHEDHHL BOLT, SOCKET M6X1 L=18

36 (61789 x| | * | 1 |#Wzx ETEHAE ADJUSTING SHAFT, UD

37160117 x| x| x| 1 [RbY/S—RZHR SUPPORT PLATE, STOPPER

38 |31092 x| x| x| 2 |Aby/SA—iRZRE BOLT, SOCKET M4X0.7 L=12

39 |31208 x| k| x| 2 |ZRFRIETYI— WASHER, SPRING

40 (17059 x| x| x| 1 [RTYFT=ZIHhL SUPPORT SCREW

41 160077 x| x| x| 1 [EFEYB_RAELTTILE FELT, PRESSER ADJUSTING PLATE

42 (60130 x| *| x| 1 |CDSPEITE 4L SPRING HOOK

43 160152 x| x| * 1 |CDSP#HE LTk NUT, M8

44 160125 - -1 x| 1 [cDRZULSHB SPRING, B

45 160502 x| x| - | 1 |CDRFYHC SPRING, C

46 118349 x| x| - | 2 |CDVYUE—1ET4E BOLT, SOCKET M3X6

14




E1%£VURS{% /Upper feed mechanism

15



EZ£VURBS{% /Upper feed mechanism

I 0 = Posy—1}

N, | EREBES > [BE LA DESCRIPTION
813 |aTy

1 160081 * [ x [ 1 [HEEAAZ)L (FD) BUSHING, F

2 160082 * | x| 1 |HEEASIL (1R) BUSHING, B

3 [60106 x| x| 2 |HE&@H>5— COLLAR, UD ADJUST-SHAFT

4 118028 x [ x| 2 [fEEAHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5

5 160078 * | x| 1 |[HEERKRD SPONGE

6 |60080C x| x| 1 |[HEERERE) SHAFT COMPLETE

7 (60080 x| | 1 [ #4h SHAFT

8 31092 x| x| 1 |[HEEEERC BOLT, SOCKET M4X0.7 L=12

9 |B104450 * | ok [ 1 |fEEAT L2 RUBBER CAP, 8

10 |60057 * [ x| 1 |[fE#EE CONNECTING PIN

11 (60528 * | ok [ 1 [FEEHRS OIL WICK, 4X4X235L

12 160068 x| | 1 [Fa—THAFA) TUBE GUIDE

13 [60064 * [ x| 1 [Fa—THAFL BOLT, SOCKET M3X0.5 L=5

14 160066 x| x| 1 |& LEATHER

15118349 x| x| 1 |ELE BOLT, SOCKET M3X0.5 L=6

16 160483 * | x| 1 |[REZTvdvy— WASHER, SQUARE 10X12X1

17 60065 x| x| 1 [EoXNEE CONNECTION

18 60059 x [ x| 1 [E2EN STOPPER CLAW

19 160060 * [ x| 1 [#RZEER PRESSER CONNECTION PLATE

20 |60056 x| k| 1 | EER PRESSER BAR CONNECTION

21 160059 x| x| 1 |EVIEN STOPPER CLAW

22 160064 x| x| 1 |EriEMUE BOLT, SOCKET M3X0.5 L=5

23 160056 * | x| 1 [$RREER PRESSER BAR CONNECTION

24 160059 x [ x| 2 [EvIEN STOPPER CLAW

25 |60064 x [ x| 1 |[EriEMUE BOLT, SOCKET M3X0.5 L=5

26 160057 | x| 3 |IzEEHEE CONNECTING PIN

27 {60058 x| x| 3 [HWZEEFEV RS OIL WICK, 2X2X20L

28 160094 x| x| 1 |[HEERSHE ——)L/X4 T OIL TUBE, 5X3X75L

29 |BS51277 x| x| 2 |[HEEHDZILE FELT

30 [BS51803 * [ x| 1 |[HEETILE FELT

31160079 * | x| 1 |#EEhT LAE @D RUBBER CAP

32 [60086 * [ x| 1 [HEEE RS OIL WICK, 2X2X80L

33 /60096 x| x| 1 (IR EAEEHRS OIL WICK, 2X2X20L

34 160063 x| x| 1 [IRhIEAEH SHAFT, SLIDE BLOCK

36 {60062 x [ x| 1 [IRhiAE SLIDE BLOCK

37 |8145-03 x| * | 2 [fRN LA EEHILEOHE RETAINING RING, EXTERNAL 4

38 (60061 * [ x| 1 [fRN1EHR STEADY PLATE

39 (37136 * [ x| 2 [feRhibfRib SCREW M5X0.8 L=10

40 |61021 x [ x| 1 [hiRZIE VIBRATING PRESSER BAR

41 119411C x| - 1 R -RCHGEE) VIBRATING PRESSER FOOT COMPLETE

42 119411-S * [ - | 1 [h#Rz VIBRATING PRESSER FOOT

43 (17104 x| - 1 [#HZHERL SCREW SM11/64X40 L=6

44 117809C - x| 1 (PR -RCAEE) VIBRATING PRESSER FOOT COMPLETE

45 117809 - x| 1 [piRZz VIBRATING PRESSER FOOT

46 110662 - *| 1 |hiEzEERL SCREW 5/32X40 L=6.5

16




$EflFB1% / Thread tension

17




$EflFB1% / Thread tension

N | ES |HE 0z DESCRIPTION
PARTS No. [ QTY
1 160134 1 |E—HF% TENSION ADJUSTING STUD, 1ST
2 [20224 2 |E—HFMm TENSION DISC
3 [20226-01 1 [iBEERTIVT TENSION SPRING
4 (20225 1 |E—RAFFvb NUT
5 160133 1 |B—RFRENT THREAD HOOK, 1ST
6 |61785 1 |FAFHREA) TENSION BRACKET
7 160391 2 |RAFE TENSION ADJUSTING STUD
8 [60135-02 1 [AFHRAERA THREAD GUIDE WITH PIN
9 |B145446 4 |FFFm DISC, ; TENSION
10 |B159805 2 |H—m DISC PRESSER, ; TENSION
11 61852 2 |iB&ERT)T TENSION SPRING
12 |B149566 2 |RAFFTAYVIL TENSION NUT
13 160138 1 | RFEERLRET THREAD RETAINER
14 |37288 2 | RKEERLR#HEITIE SCREW, TRUSS M4X0.7 L=5
15 (10694 1 |[ZEm TENSION SPRING GUIDE ASSY
16 |B118319 1 [ZEMmit+l SCREW, SM3/32X56 L=6
17 19512 1 |RFAFH TENSION ADJUSTING STUD, S
18 (10689 1 |RBIRTYLS THREAD CONTROLLER SPRING
19 |19534 1 [B—LybFuk TENSION NUT
20 {60141 1 |REBEDIR TENSION RELEASE PLATE
21 |B112712 2 |REOIREERL SHOULDER SCREW, SM9/64X40
22 |60148 2 |REBEHEREY SHOULDER PIN, TENSION RELEASE
23 (60143 1 |REDHELEVRL PUSHER PIN, M4X0.7, TENSION RELEASE
24 120226-02 1 |REBEOELRTIVY SPRING
25 160142 1 |REOHELEVR Yk NUT, CAP M4
26 14137 1 [REBOELEVARAFVE NUT, 1 M4
27 {10690 1 | RS % STOPPER
28 |B062670 1 |RBIERTY T ZIT1IERL SCREW, PAN SM9/64X40 L=5
29 (60137 1 |RAFHEHST— COLLAR, TENSION STUD
30 37229 1 |REAFHEHLT—LL SET SCREW, SOCKET (CP) M4X0.7 L=5
31 (34629 2 |FAFHRIE SCREW, TRUSS M4X0.7 L=8
32 [37229 1 |RFAFHLE SCREW M4X0.7 L=5
33 |61785C 1 |EAFHR (KEH) TENSION BRACKET COMPLETE
36 128206 2 [A—LybRbysR— STOPPER, TENSION NUT
37 161792C 1 |ESRE T (RE) THREAD FOOK ASSY
38 161793 1 |8HRBZ(TER) THREAD CLAMP (ACCESSORY)
39 (61794 1 |sARERALER (R M) SPRING COMPLESSION (AGGESSORY)
40 161795 1 [BxaC (fffE ) SHOULDER SCREW SM1/8 (ACCESSORY)
41 161793C 1 |88 ZGE) & & THREAD CLAMP ASSY (ACCESSORY)
42 134629 1 |EARENT(BE) EHRLC SCREW, TRUSS M4X0.7 L=8

18




$ 2% B81% /Bobbin winder mechanism

S H2HRH{R/Tension release mechanism




% #%R8{% /Bobbin winder mechanism

&n a = b =N

No, | PR ES S8 e DESCRIPTION
PARTS No.|QTY

1 [61790C 1 |REZHFE) BOBBIN WINDER TENSION COMPLETE

2 137229 1 |REFAF#HLE SET SCREW

3 |61865C 1 | REEED BOBBIN WINDER COMPLETE

4 161791-01 1 |R&EET LR RUBBER

5 [61791-02 1 |REZHE BOBBIN WINDER WHEEL

6 |61791-03 1 |RETEHZ B-WINDER SHAFT BRACKET

7 |61791-04 1 |RE&ETEEHE BOBBIN WINDER WHEEL LOCKING LEVER

8 [61791-05 1 |[R&ZHRIER BOBBIN WINDER SPRING PLATE

9 [61791-06 1 |R&EXT)T SPRING

10 [61791-07 1 |RE&ESHRITRZIT SPRING HOLDER

11 [61791-08 1 [ REEITITHR BOBBIN WINDER BRACKET

12 |61791-09 1 |REVZI+E BOBBIN BRACKET

13 /61791-10 1 [RTYAR THREAD TRIMMER KNIFE

14 |161865-11 1 |[HR&EEL/N— BOBBIN WINDER LEVER

15 |61865-12 1 [REZHEHHRLC SCREW M3X05 L=16

16 [61865-13 1 |RE=HREGH TV NUT M3

17 |61791-14 1 |RUYARIERLE SCREW

18 61791-15 2 |RESRIERZITIE SET SCREW M5X0.8 L=6

19 161791-16 1 | REZEZTEE BRACKET HOLDER SHAFT

20 |61791-17 1 |1k AR RETAINING RING

21 135979 2 |REZTETITIRLE SET SCREW M4X0.7 L=10

22 161791-18 1 |REEH BOBBIN WINDER SHAFT

23 161791-19 1 |R&EHIE SET SCREW M3X0.5 L=20

24 161791-20 2 |"REVZI+ELE SET SCREW

25 161791-21 1 |FRE>TvY BOBBIN HOOK

26 |61791-22 1 |[REVAR—H— BOBBIN SPACER

%22 ORH{%/Tension release mechanism

R a = P ="

N, | ERERES | S 4 DESCRIPTION
PARTS No.[QTY

1 [60150 1 [RFLESZE(HR) THREAD FLOAT LEVER ASSY

2 |60150-01 1 |RiELIEDE THREAD FLOAT LEVER

3 [60195 1 |RiFLEDEEY NEEDLE ROLLER, 6X25

4 (31021 1 |RFLESE ML BOLT, SOCKET M6X1 L=16

5 {60149 1 |RFBLLA—ETITE LEVER SETTING PLATE

6 [38042 2 |REFLLA—EGEL SCREW M4X0.7 L=12

7 160147 1 | RiFLLAN— THREAD FLOAT LEVER

8 [61032 1 |%RiFLEE THREAD FLOAT PLATE

9 [60153 1 [REFLLA—ERL SHOULDER SCREW, SM11/64X40

10 |61033 1 |RZELBRTUS SPRING

20




H<E, TENRS{% / Rotary hook shaft mechanism

21



H<E , TENRS{% / Rotary hook shaft mechanism

hvd =] = by =
No, [ EPERES || S 2% DESCRIPTION
PARTS No.| 8 | B |QTY
1 [17035 x| x| 1 |/REV BOBBIN
2 161846C x| x| 1 | DhFECREVHS—RAE) # ROTARY HOOK COMPLETE
3 (61846 x| x| 1 |H<ER) ROTARY HOOK ASSY
4 117036 x| x| 3 |Hwitl HOOK SET SCREW
5 (17318 x| x| 1 |[REVHY—RER) BOBBIN CASE COMPLETE
5-1[17319 x| x| 1 |ZERfHLIE(EA ANTI-SPIN SPRING
6 (61740 * [ x| 1 | EFZEYFY—I5& FEED LIFTING GEAR HOLDER
7 161742 [ x| 1 oYy OIL SEAL
8 (61780 * [ x| 2 | ETFREYFVYLEEED ¢3X20L POSITION PIN ¢ 3x20L
9 (61739 [ - | 1 [ETFZEYFY (NEHE) FEED LIFTING GEAR
10 |61741 [ - 1 [ETF&EYFY ZZIR GEAR HOLDER PLATE
11 (61833 x| x| 2 [ETFZEYXY THIE SCREW M5X0.8 L=16
12 161855 x| x| 1 |H<dEh HOOK DRIVING SHAFT
13 [0148-C x| x| 1 |[hYETII)LE OIL FELT ¢ 3x30L
14 161708 x [ x| 1 |[HA<EBIAZIL H/SHAFT BUSHING(FRONT)
15117098 * [ x| 1 [HTEFIAZILIE SCREW M6X1 L=8
16 (61710 x| x| 1 |[hYEAAILI—IL OIL SEAL
17 [61709 x| x| 1 [H<EhBRAZIL H/SHAFT BUSHING(REAR)
18 117098 * [ x| 1 [Hh<EEAZILIE SCREW M6X1 L=8
19 117031 x| x| 1 [HhvEhHhS— HOOK DRIVING SHAFT COLLAR
20 |61834 x| x| 2 |Hh<EHS—1E SCREW SM11/64X40 L=2.5
21161714 * | x| 1 |hVEH/NFY HOOK DRIVING SHAFT GEAR(S)
22 (18028 * [ x| 1 [AVE/NFALE SCREW M5X0.8 L=4
23 61707 x [ x| 1 [T##h LOWER DRIVING SHAFT
24 (61711 x| x| 1 | TFE#EINTYLS BEARING
2561715 * [ x| 1 |[TEhKEY LOWER DRIVING SHAFT GEAR(L)
26 |35999 x| x| 2 |TEhKREXYVIE SCREW M6X1 L=6
27 161712 * [ x| 1 [TFE#EAT7TIY BEARING
28 161713 x|+ | 1 | TFTEHERTITHS5— LOWER DRIVING SHAFT COLLAR
29 135999 x [ x| 2 |FE#EATIIH5—IE SCREW M6X1 L=6
30 /61835 * [ x| 3 |FE#EATIUTIE SCREW M4X0.7 L=8
31 [61737C x| *x [ 1 | FRILNT—1)—ER) BELT PULLEY COMPLETE
32 |28043 x| x| 1 |FRJT—1)—IE SCREW M6X1 L=10
33 160225 * [ x| 1 | FRJLNT—1)—1E(+HY %) SCREW M6X1 L=12
34161768 * | x| 1 |ASIKRT OIL PUMP
35 (60484 x [ x| 2 |FAAIKRTNA4T PIPE, 4
36 |61769 x| x| 1 [AAILKRTEVRL SUPPORT PIN SCREW
37161770 x| % | 1 [FAAIWKRTE RLEERL SET SCREW M4X0.7 L=22
38 /38838 * [ x| 1 [BEERCFTYE NUT M4
39 [B144875 x [ x| 1 #8200 PLUNGER
40 |BS38268 x [ x| 1 |§HanRT)US SPRING,COMPRESSION
41 |BS38442 * | x| 1 |§EHa014Rl SCREW SM1/4X40 L=5
42 61841 x| x| 1 | AANWNKRTXFyT OIL PUMP CAP
43 |0148-D x| x| 1 |AYEHEIAZILTIILE OIL FELT ¢ 3x5L
44 161859 * [ k| 1 [DYE—AR—H— CYLINDER BRACKET
45 137269 * [ x| 2 [DYHE—AR—H—IF SCREW M3X0.5 L=6
46 |161768C * [ k| 1 |AAIERTEHR) OIL PUMP, ASSY
47 161836 * | ok 1 | TEHEARTY T HT—1E A RETAINING RING, E6

22




1£YE8{% /Feed mechanism

23



1% YB8{% /Feed mechanism

xn 2 = Ky =

No, P E S . [BE Mm% DESCRIPTION
PARTS No.| B | 83 |QTY

1 161747 x| - 1 &k THROAT PLATE

2 16031-02 x| - 2 |#4R1E SCREW 11/64X40 L=9

3 61856 x| x| 1 |#HRZE T/P. SUPPORTING PLATE

4 13469 x| x| 4 |EHRZE SCREW 9/64X40 L=6

5 (61745 x| - 1 |FEYLETEY PIN

6 (61857 x| - | 1 |ZFEYs FEED DOG

7 (17076 x| x| 2 |3EYsELE SCREW 1/8X44 L=4

8 (61750 x| - 1 |EY FEED ARM

9 (61755 x| - | 1 |EYBEE FEED ARM BASE

10 (61756 x| - | 2 |FEYBEEERL SCREW

11 |61757 x| - | 2 EYBBERTIT SPRING

12 161758 x| - | 1 |FEYBEIvv— WASHER

13 (61773 x| - | 1 |EYBET Y vy—IE SCREW M4X0.7 L=7.7

14 161753 * | - | 1 | EYBE TR AR SPRING

15 [8044 x| - | 2 |EYBI TR/ AR SCREW 1/8X44 =6

16 (61754 x| - | 1 |BYBTHRANARZEVRL SCREW STUD

17 (61751 x| - | 1 EYBEVERL HINGE SCREW

18 38838 x| - | 1 |EYBEVERLFVE NUT M4X0.7

19 |61716 * | x| 1 |EYEH FEED DRIVING ROCK SHAFT

20 (13740 x| x| 1 |EYEBLAL SCREW 9/64X40 L=7

21 17330 x| x| 1 EYETYIv— WASHER

22 117333 * | x| 1 |EYEHHS— FEED DRIVING ROCK SHAFT COLLAR

23 161832 x| x| 2 |EYEHHS—IE SCREW 11/64X32 L=4

24 161796 x| x| 1 |EVESSE FEED FORK

25 (61797 x| x| 2 |EYEFHELE SCREW 15/64X28 L=6

26 |17643 * | x| 1 |EYEFEEY FEED FORK PIN

27 161752 * | - | 1 [ EYBEY FEED HINGE PIN

28 161717 x| x| 1 |EYHLA FEED CAM

29 /35999 x| x| 2 |3EYHLIE SCREW M6X1 L=6

30 |61718C x| x| 1 |3FEYOvRE) FEED ROD SET

31161718 x| x| 1 |EYOwR FEED ROD

32 161719 x| x| 1 |BYoyER7yLy BEARING

33 |27170 * | x| 1 |EYJrHIEY BiE SCREW M5X0.8 L=6

34161728 x| x| 1 |FEYJHIET B FEED ROD PIN B

35 (61730 x| x| 4 |EYYLH FEED LINK

36 |61726 * | x| 1 |3EYEKER CONNECTING LEVER

37 131021 * | x| 1 EYEEBIEERL SCREW M6X1 L=16

38 161729 x| x| 1 |FEYYLHEY C FEED LINK PIN, C

39 |27170 * | x| 1 |EYYLIEY ClE SCREW M5X0.8 L=6

40 |61727 * | x| 1 |EYULIED A FEED LINK PIN, A

41 (27170 x| x| 2 |EY)UIED ALE SCREW M5X0.8 L=6

42 161720 x| x| 1 |/N\woEEsS FEED REVERSING BRACKET

43 161723 * | x| 1 |/\wORAETSEA(ED FEED REVERSING SHAFT

44 (27177 x| x| 1 |FAEIE7TILMNEZLE A SCREW M5X0.8 L=16

45 161725 x| x| 1 |N\IRETEEAZIL FEED REVERSING BUSHING

46 {35999 x|+ | 1 [N\ YREEEARILIE SCREW M6X1 L=6

47 (61724 * | x| 1 |\ EE(R) FEED REVERSING SHAFT(B)

48 135999 * | x| 1 /NSRS E{R)LE SCREW M6X1 L=6

49 161721 x| x| 1 |\ IREHETTILE FELT

50 61722 * [ x| 1 [N\ IREHETILNEZ FELT SUPPORT

51 |BS01328 x| x| 1 FAEIE7zILNMBRRA AT — COLLAR

52 (16287 x| x| 1 |FASEIzIIMEZ Ty v— WASHER, PLAIN M5

53 |37068 x| x| 1 |FAEIE7z/LMEZIE B SCREW M5X0.8 L=4

54 137136 x| x| 1 |FAEIET7T/LMNBEZLE C SCREW M5X0.8 L=10

55 |30022-A x| x| 1 |FAEEHKBEIZUT CABLE CLAMP

56 |18515 x| x| 1 [N\ IREFERTIY SPRING

57 161782 x| x| 1 |\ ESPENTH LA SCREW M5X0.8 L=14

58 4135 x| x| 1 |/\wIFRETESPHEMTFYE NUT M5X0.8

59 61783 x| x| 1 |/\wYFRETESP#MNT4 B SCREW M5X0.8 L=18

60 |4135 x|+ | 1 |/\vYREESPENT Yk NUT M5X0.8

61 /61839 x| x| 4 3FEY)UHR OIL WICK, 2X2X15L

24




T1EYES1% (-8BV) / Bottom feed mechanism(-8BV)

gt
U
6 v‘

| I‘IIIIIIIIIII

25



T1EYES{% (-8BV) / Bottom feed mechanism(-8BV)

= N

No, | PR ES S | L DESCRIPTION
PARTS No.| B | aTY

1 117813 * | 1 |&ik THROAT PLATE

2 (17559 x| 2 |(#tHRiE SCREW 11/64X40 L=7

3 |61885C x| 1 [FEYHRALH)HE BINDING PLATE COMP.

5 (17080 x| 2 |I\A(UF—1EFuk BINDER NUT

6 (27186 x| 2 |INNAUF—IED Y — WASHER

7 161886 x| 1 |FEYBEHT— FEED ARM BASE COLLAR

8 |17071 x| 1 |[FEYBRT)YT SPRING

9 |61887 x| 1 |FEUBBE Ty v— WASHER

10 |61893 x [ 1 EYUEEELRL SCREW 9/64X40 L=1

1113256 x| 1 |[F—TERN TAPE GUIDE 1

12 117104 x| 1 |T—7TEAL SCREW 11/64X40 L=6

13 (11142 x| 1 [T—TEALTYv— WASHER

14161901 x| 1 [#HRZE T/P. SUPPORTING PLATE

15 (13469 x| 4 |EHRZE SCREW 9/64X40 L=6

16 161872 * [ 1 [:EYk FEED ARM

17 /17819 x| 1 |ZEYUBE FEED ARM BASE

18 [17104 x| 2 [FEYBEL SCREW 11/64X40 L=6

19 (61888 * 1 [EYBE> 4L HINGE SCREW

20 (61891 * [ 1 [EYUsE FEED DOG

21 (17076 x| 2 [ZFEYUmELE SCREW 1/8X44 L=4

22 (17643 *| 1 [EYEFHEEY FEED FORK PIN

( A7 aFILER G / Optional parts

23 13271 * [ 1 [N/ F— 2A-14-6 BINDER (2A-14-6)

26




R—X . BREITFBE% /Machine base, knee lifter mechanism

27




R—X. BRLEITBEE4% /Machine base, knee lifter mechanism

=] 2 | xp=
No. HaES |HE R4 DESCRIPTION
PARTS No. [ QTY
1 |61763C 1 |BRLEIFBE) KNEE LIFTER ARM ASSY
2 61763 1 |BRLEIFBE KNEE LIFTER ARM
3 |61764 1 [BREFBER—>— KNEE LIFTER ROLLER
4 61823 1 |REFEO—>—FEY ROLLER PIN
5 {61765 1 |BRE(THeEh SHAFT KNEE LIFTER ARM
6 [11426 1 [BRLE(F B Lk Ak RETAINING RING, E7
7 137055 1 |BRE(TFhigEhiE SCREW M5X0.8 L=8
8 |B104821 1 |BREFET L RUBBER CAP, 10.5
9 (13436 1 | BED HINGE
10 [37100 8 |#EF I SCREW M6X1 L=10
11 |61730 1 [R—X BASE
12 (61771 1 |AE2VY LR OIL RESERVOIR PLATE
13 160357 1 [2847(B) ¢6 PIPE(B) ¢ 6
14 60484 1 [/847(A) ¢4 PIPE(A) ¢ 4
15 |60484 1 |/184F(A) ¢4 PIPE(A) ¢ 4
16 |BS07320 1 [AEAVIER OIL RESERVOIR WINDOW
17 |37254 4 |BEAVY BRI SCREW M4X0.7 L=8
18 [18354 1 |BEFVI/\vF OIL RESERVOIR GASKET
19 161776 1 |[R—=ZTT)Lk BASE FELT
20 |18091 1 ARl SCREW 11/64X40
21 118092 1 Rt/ Syt OIL PACKING
22 |B140518 1 |imtkEERL SCREW SM5/16X28 L=10
23 |B081007 1 [iBRERO)LY O RING, P7
24 161772 1 | AAILLRNILE OIL GAUGE
25 |13006 1 |8 BED CLAMP
26 /19403 1 |[#El SHOULDER SCREW 1/4X28
27 |61962C 1 |RRLEITERGE) KNEE LIFTER SHAFT ASSY
28 161962 1 [BRETHE KNEE LIFTER SHAFT
29 |BS16290 1 |BRLEFEEY NEEDLE ROLLER, 4X19.8
30 |28208 1 |BRETEhIE AdR RETAINING RING, E10
31161775 1 [0y O RING
32161766 1 |BREIFFIL= KNEE LIFTER LIFTING ARM
33131021 1 [BREIFFIL<HEERL SCREW M6X1 L=16
34 61767 1 [BREIFFa KNEE LIFTER ARM
35 |28043 1 |BREIFFaIE SCREW M6X1 L=10
36 {11949 1 |BREFAILTERE L SCREW M5X0.8 L=18
37 4135 1 |BREFEILTREE v NUT M5X0.8
38 161778 1 |BREFE#HRT)H SPRING
39 |B146581 1 |BRLEFEhS— COLLAR
40 |11486 2 |RRLEIFEAAHS—1E SCREW SM15/64X28 L=8
41161963 1 [0y s O RING

28




#a:H - FE75R31% /Lubrication

29



¥5:H - JEBA&R /Lubrication

hvd =] = PO —
No, LEPmES | 8 0 DESCRIPTION
PARTS No.| QTY
1 |60157 2 |CDA%ZJLHS OIL WICK, 2X2X500L
2 160089 1 |G/ a7 OIL PIPE
4 (60088 1 RSz OIL WICK SUPPORT
5 (28563 1 RS ZLE BOLT, SOCKET M5X0.8 L=8
6 160033 1 |#tELXETILE FELT
7 160006 1 |7—LZzILB) FELT, B
8 (60005 1 |7—LTTILMA) FELT, A
9 (60157 3 |EHELEEARILES OIL WICK, 2X2X500L
10 (61814 1 |[7—LHBHRYEZ=—IL/N1T(B) OIL TUBE, 7X5X350L
11 [61815 1 |[7—LHBERYHS OIL WICK, 2X2X500L
13 (61816 1 |$tBEEEHRBRVE=—IL/47 OIL TUBE, 7X5X700L
14 (61817 1 |EHELEHRBRYBS OIL WICK, 8X8X850L
15161818 1 | 7—LBHRYE Z—L/X14F(A) OIL TUBE, 7X5X700L
16 (60087 1 [BEL/AAT PIPE
17 |BS14189 1 |§GimEF TERMINAL
18 (60366 1 [fAmFEE=——)L/S4T OIL TUBE, 5X3X185L
19 (B142274 1 [$GhEFT Lt RUBBER CAP, 4.2
20 (60118 1 | ETFERHFEE=——IL(T OIL TUBE, 5X3X150L
21160119 1 | ET=HEHE /RS OIL WICK, 2X2X220L
22 (0148-E 1 |$ERBFEILE FELT, ¢ 3X25
23 |30022-A 1 |[&m/ A7z CABLE CLAMP
24 160105 1 | ETERHFETILE FELT, UD ADJUST. BRACKET
25 160104 1 | ETEREET7IILNER FELT SUPPORT
26 |37136 1 | ETEREHETILMNEZ L SCREW, M5X0.8 L=10
27 |BS01328 1 | ETFTERSHEIIILNMNEZHS— COLLAR
28 (16287 1 | ETFTEREEITIIMNERT Y v— WASHER, PLAIN M5
29 161819 1 |7—L#BBE=—IL/4T OIL TUBE, 5X3X490L
32161826 1 | DVEERER AR LS OIL WICK, 2X2X160L
37 (61802 1 |ZEYBE=—I)L/(TF OIL TUBE, 5X3X230L
38 |30022-A 2 |EZ— 4T H50F CABLE CLAMP
39 (37254 2 |Ez—)L4TH52T 1k SCREW, M4X0.7 L=8
41161807 1 [EYBEHRS OIL WICK, 2X2X475L
42 161799C 1 |DFEEBIARILE Z—)L/ AT ($R) OIL TUBE,COMPLETE
43 (60484 1 [DEEETARILIAT PIPE 4
45 (61848 1 |DFEEHEIAZILTILE OIL FELT
46 |61744 1 |[EFEYFYIILh OIL FELT
47 161801 1 |[FALREFEZ—ILIS4T OIL TUBE, 5X3X250L
48 161810 1 [AAINEOEZ— L4 T (N) OIL TUBE, 5X3X35L
49 161812 1 |[AAINEBOEZ—)LIRLT(5}) OIL TUBE, 5X3X45L
50 |61813 1 |FAILE TG OIL WICK, 4X4X150L
52 (61808 1 |V —RLNAT OIL TUBE, 5X3X350L
53 161809 1 [P F—RLUS OIL WICK, 2X2X700L
54 (61849 1 [PUoE =D)Lk OIL FELT
55 (61760 1 [mZ7z)LE OIL PAN FELT
57 |60374 4 |#E3/32 K (150) BINDING BAND
58 |60357 1 | 7—LEHRYIN(T PIPE
59 (37209 1 |[ETERFETILMEZ L SCREW, PLAIN M5X0.8 L=12
60 |60527 1 RELANATEEE=—IL/\(T OIL TUBE, 5X3X5L
6160532 1 |E=—IFa1—T%% TUBE SUPPORT
62 |31207 1 | Fa—TXZILETYIv— WASHER, PLAIN M4
63 |61842 1 |F AR T OIL WICK, 4X4X100L
64 |61866 1 |EYBZzILE FEED ARM FELT
65 |61883 1 PEYEEEIA S OIL WICK
66 |61884 1 |EYRBEGHS OIL WICK
67 |30750 3 |5/ \F (100) BINDING BAND
68 |61948 1 |[ROTREHAR WICK GUIDE

30




7= =k
X H FHEER%R (-CD) /Alternating presser foot lifter mechanism (-CD)

31



—e
A

?|

XEFREEEBHZ (—CD)/AIternating presser foot lifter

mechanism (-CD)

—

moxzs (2| B2 olw=
\ HamES | (= QH%E 24 DESCRIPTION
0. I[P A

PARTS No. | 8 | 8 |8 ?lQTY
1 138136 - - x| 1 |[RFriar—42—1it SET SCREW, SOCKET (CP) M4X0.7 L=4
2 (60124 - - x| 1 [RFoiar—2—(r—JLtF) POTENTIOMETER ASSY
3 (60132 -1 -1 x| 1 | RFoiatA—2—mtiR SETTING PLATE, POT-METER
4 160204 - - x| 1 |[FRFoiar—42—HE{tiRlE BOLT, SOCKET M4X0.7 L=6
5 131207 -1 - * | 1 |[RFoiar—2—mtHRiETvi v— [WASHER, PLAIN M 4
6 160123 -1 -1 x| 1 |cDYYLE—(R) CYLINDER COMPLETE
7 160123-01 -1 -1 x| 1 |cDYY S — CYLINDER
8 [60123-02 -1 -1 x| 1 = JOINT
9 160123-03 -1 - x| 1 | AL Y— SILENCER
10 |60123-04 -1 -1 x| 2 [cDY YA —I1E BOLT, SOCKET M3X0.5 L=45
11161875 -1 - x| 1 |CDVYA—RHIT7—Fa—7 AIR TUBE, 4X2.5X1100L
12 160131 -1 -1 x| 1 [—WFrvoiL KNUCKLE
13 |38975-03 -1 - x| 1 |axyo%h/\— 3P CONNECTOR COVER (3P)
14 |38976-08 -1 -1 x| 1 |3ax94FP) 3P CONNECTOR (3P)
1530187 -1 -1 x| 3 |[axv4aEy PIN CONTACT
16 |60542C -| - * 1 [RFoar—4—E#h) POTENTIOMETER COMPLETE

9421 \vvB8{%(-BT)/Quick reverse mechanism (-BT)

N il

Ixn 2 = L N| #ky =

N, R ES | | b Erlgé&i [-p DESCRIPTION
>0 a

PARTS No.| % | 8 |8 @|QTY
1 160207 x| % | * 1 |BTEHRE(HH) CYLINDER CONNECTION ASSY
2 [B100511 x| x| x| 1 [/\woLs—HLRL SCREW, SM3/16X32 L=6.5
3 |B149094 x| x| x| 1 |BTE$EHS— STUD, ; S-LEVER
4 |BS01304 * | x| % 1 |BT:EfEHEHRL SCREW, SM1/4X28 L=18
5 |B149095 x| x| x| 1 [BTE&EES WASHER, PLAIN 6
6 160205 x| x| x| 1 |BTYYUE—ER) CYLINDER ASSY
7 160205-01 x| x| x| 1 [BTOYLE— CYLINDER
8 [60192-02 x| x| x| 1 = JOINT
9 160123-03 * | x| % 1 | ALy — SILENCER
10 61877 x| x| x| 1 [BTEZ7—F2—7 AIR TUBE, 4X2.5X1250L
11 (61047 x| % | x 1 BTV —EUTHR SETTING PLATE, CYLINDER
12 135034 x| x| x| 2 |BTYULA—1E BOLT, SOCKET M6X1 L=20
13 128578 x| x| x| 2 [BTYULA—IETyiv— WASHER, SPRING
14 160209 x| x| x| 1 [ZWwFrvon KNUCKLE
15 | 30804 x| x| x| 1 [ZWWFvoiLFuk NUT, M6
16 18065 x| x| x| 3 BT A —HUTHxlE BOLT, SOCKET M5X0.8 L=14
17 [90625 x| % | x| 3 |BTUULA—ZRIET VI v— WASHER, SPRING
18 (30715 x| x| x| 1 |ZWwFrvoLEy COUPLING PIN
19 | 4839 * [ x| x [ 2 [ZIUFvIILEV L RETAINING RING, E4

32




BRRAAYFB R (-FL(F T3> 88 &)/ Knee switch mechanism (—FL) (Optional parts)

5

>

FERA A vFBH{% /Manual switch mechanism

33



RAAvFREZ (-FL)(F T3> 8B 5)/Knee switch mechanism (-FL) (Optional parts)

hvd =] = i T é 0=
No. | RRES | 5 1 e oz DESCRIPTION
PARTS No.| 8| 3 [28 |QTY
1 [60541C x| x| x| 1 |BRRAyFLyb KNEE SWITCH ASSY
2 |B142026C | * | * | * 1 | Ry FET T8 (FR) KNEE SWITCH SHAFT ASSY
3 |B142026 * [ x| x | 1 [RAyFEAFITE KNEE SWITCH SHAFT
4 |B142027 x| x| x | 1 [RAYFEHITHEE BRACKET, ;SHAFT
5 |B100463 x| x| x| 1 [RAyFEUFIF#ELERLE BOLT, SQUARE 5/16X18 L=135
6 |B114967 x| k| x| 1 | RAYFEUTFHER Y /S— STOPPER, ;:K-LIFTER PLATE
7 |B110087 x| x| * 1 | RAyFEUF (H#ELE BOLT 15/64X28 L=8
8 160541 [+ x| 1 |[BRRAYF($H) SWITCH & CONNECTOR ASSY
9 160541-03 x| x| x | 1 |BRRAYF TR ($8) SWITCH & SETTING PLATE ASSY
10130187 x| x| x | 2 a9 PIN CONTACT
11|30185 x| x| x| 1 [aARrD%6P-P CONNECTOR 6P-P
12 |30151 x| x| x | 1 [axrs8Hh/\—6P CONNECTOR COVER, 6P
13 (30750 | x| x| 1 [#EER/AUR BINDING BAND
14 |40253 x| x| * | 4 [BRRAyFEMFFARL WOOD SCREW, FLAT M4.1X25
15 [60565CA x| x| x| 1 |BRRAyFHr—7TIL(#) HARNESS ASSY, KNEE SWTCH
16 |60565C x| x| x| 1 |BRRAYFHr—TIL HARNESS, KNEE SWITCH
17 |17376 x| % | 1 |39 43 6P-R CONNECTOR 6P-R
18 (30150 x| x| % | 1 [ARIFH/IN—4P CONNECTOR COVER, 4P
19 |B153969 x| x| x| 1 |aRs212P-P CONNECTOR 12P-P
20 |BS03815 x| +| x| 1 |afRo8H/ 3 —12P CONNECTOR COVER, 12P
21161947¢C x| x| x| 1 |7—RE () GROUND WIRE ASSY
FERAvFBEH{R /Manual switch mechanism
P = o222 |
E ko
No| B |51 5| 52| RS 2% DESCRIPTION
PARTS No.| 8 | 2 | 85| QTY
1 [61540C -1-1 1 1 [R4vyFEYF SWITCH COMPLETE
1 [61603C x| x| - | 1 [R4yFEU+ SWITCH COMPLETE
2 |60177 x| x| x| 1 |RAYyFH/I— SWITCH COVER
3 160175 * | % | x| 3 |RAYF(UB-15KKSTN) SWITCH, UB-15KKS1N
4 160176 -1 -1 *| 2 |RAYF(UB-15KKS1M) SWITCH, UB-15KKS1M
4 161604 x| x| - | 2 |FIUORAYF SWITCH
5 160184 -1-1 x| 5 |[LVX LENS
5 |60184 x| x| - | 3 |[LVX LENS
6 160170-01 x|+ | x| 1 |[#LRFI>T—2 QR PUSH BUTTON MARK, QR
7 |60170-02 -1 - x| 1 |#LRE><T—2 CD PUSH BUTTON MARK, CD
8 160170-03 x| x| x| 1 |[#LARE><T—U BC PUSH BUTTON MARK, BC
9 [60170-04 * | x| x| 1 |[#LKRELT—I HS PUSH BUTTON MARK, HS
10 |60170-05 -1 - x| 1 [#LKRF>T—Y PC PUSH BUTTON MARK, PC
11160183 -1 -1 x| 5 |$#BLAKRE> PUSH BUTTON
11160183 x| x| - | 3 [#LKREY PUSH BUTTON
12 |61541 -1 - x| 1 |R4yFH5—T L HARNESS
12 161541 x| x| - | 1 [R4vFH5—TIL HARNESS
14 160467 -1-| x| 1 |[axo5E> PIN CONTACT : LLF-01T-1.3E
15161542 x| x| % | 1 |BTRAYFH5—TIL HARNESS COMPLETE
17 160479 x| % | x| 1 |aRxoRH/—15P CONNECTOR COVER, 15P
18 |60466 x| x| x| 1 [ARr2%215P-P CONNECTOR 15P-P
19 130750 x| x| x| 1 [#ERNAVKF BAINDING BAND
20160178 * | x| % 1 [RAYFHhN—R SWITCH COVER PLATE
21 (37288 x| x| x| 2 |RAvFH/N—IE SCREW M4X0.7 L=5
22 160204 * | % | % 2 | RAMyFH/\—HRIE BOLT,SOCKET M4X0.7 L=6
23 (31207 x| x| x| 2 |[RAYFHN—RIETv v— | WASHER, PLAIN M 4
25 160543 -1-1 x| 7 |[axro3EY PIN CONTACT : LLM-01T-1.3E
25160543 x| x| - | 3 [aARIEEY PIN CONTACT : LLM-01T-1.3E
26 |E201271 -1-1 x| 2 |#&HR 270 Q 1/4W
27 |60181-01 -1 -l x| 2 |&E® WIRE
27 [60181-01 x| x| - | 1 |58 WIRE
28 160543 x| % | x| 2 |aARIFEL BT AM4YFH) |PIN CONTACT : LLM-01T-1.3E
29 160572 x| k| x| 2 |WEF1—T HEAT SHRINKABLE TUBE
30 [60573 x| x| x| 2 (IWEF1—T HEAT SHRINKABLE TUBE
31160618 - -1 x| 2 |REF21—T PROTECTIVE TUBE
32 161605 x| x| - | 2 |ARE(B) BUTTON

34




ZC[£B8{% /Air presser mechanism

1

W2 7OF 1T —452B8{%(-FL)/Presser foot actuator mechanism (-FL)

35



ZC £ B84% /Air presser mechanism

—l — 1
N | EBERES | 5| B |E o BB 5% DESCRIPTION
PARTS No.| 2| & |8 8|QTY
1 | 61960C * [k ok 1 |BHEF Y 4E) SOLENOID VALVE SET, 4
2 | 61959 * | k| % 1 |BHFGE) SOLENOID VALVE ASSY, 4
3 [61960-10 Ll 1 [3x0% 448 CONNECTOR ASSY, 4
4 161945 x| x| - 2 | 735 PLUG

WX 7OF 1T —452B8{%(-FL)/Presser foot actuator mechanism (-FL)

n O = 2 2|2 K =

No | E S 5| 2|k 8 b ¥ DESCRIPTION
PARTS No.| 2| 2|8 8 |QTY

1 [60172 x [ x| * | 1 [FLSUDA—GE) CYLINDER ASSY

2 160172-01 x| x| * | 1 [FLoyos— CYLINDER

3 160172-02 | = | x| = | 2 |#=F JOINT

4 160172-03 | * | x| * | 2 |[FLoUL A —1ERl SCREW M5X0.8 L=45

5 160174 x| x| x| 1 |[FLOYUA—$BLAL SCREW

6 |28070 x [ % | x [ 1 |[FLULE—#RLF vk NUT, M8

7 |61878 x| x| x| 2 |[FLAZ7—F2—7 AIR TUBE, 6X4X1250L

36




RARFTKE—A—(F T3> EBE) / Mounted motor on a sewing machine(Optional parts)

37



KA R E—S—(F T3 8 &) / Mounted motor on a sewing machine(Optional parts)

=] = =1
No, |- EBmRES [HE 2% DESCRIPTION
PARTS No.[ QTY
1 |MB-M30 1 |VR)LRM30) V-BELT(M30)
2 |MP75S 1 |B—432—T—1)—(¢75) MOTOR PULLEY( ¢ 75)
3 127172 2 [E—4—T—)—1t SCREW, M6X1 L=8
4 |MHS104-M | 1 |E—%— MOTOR (AC SERVO)
5 161837 1 [B—32—%2k SETTING PLATE, MOTOR
6 (34720 4 [E—%—1t SCREW, M6X1 L=8.6
7 110599 2 [B—A2—FRULET Y v— WASHER
8 64777 2 |[E—452—ZRit SCREW, M6X1 L=30
9 (61838 2 [B—4—2RH5— SUPPORT COLLAR
10 [ 28058 1 [RILbH—F1E BOLT, SOCKET M6X1 L=12
11 (10599 1 [NV —F1ETvSr— WASHER, PLAIN M6

38




{FE &% /Accessories

39



{12 fhRE8{%& /Accessories

&0 O S8 2|4y =
No, [EREBES | | &gﬁ % DESCRIPTION
PARTS No.| B [3 | P |®o|qTY
1 | 8124-LS x | x [ x| x| 1 [EGEEH/N—(K) MACHINE COVER
2 | 8132-A x| x| * | % 1 SR ACCESSORY BAG
3 (17035 x| x| x| x| 3 |REY BOBBIN
4 |25649C x| x| x| x| 1 |[FSq/\—a548 SCREW DRIVER COMPLETE
5 (60699 x| x| x| x| 1 |/AAERQLCEL HEXAGONAL WRENCH 2.5
6 (61828 x| x| x| % | 1 |R/SF12X14) SPANNER 12X14
7 (19461 x| x| x| x| 1 [R/3F6XT) SPANNER 6X7
8 [v0236 x| x| x| x| 1 [R/3F(8X10) SPANNER 8X10
9 |11193 * [ k| x| % 1 |[FAIE0H OIL TANK
10 (13096 x| x| x| % | 4 |mMphl SCREW 5/16X18 L=75
11 [13096-W x| x| x| x| 4 |DySy— WASHER
12 [13096-N x [ x [ x| x| 4 [Fvb NUT 5/16X18
13 |61704C x| k| % | % 1 |NJLAH—K($8) BELT GUARD SET
14 (61704 x| k[ x| % | 1 [RJWFH—FKIK BELT GUARD BODY
15 (61705 x [ k[ % | % | 1 [RNJSH—=FLEH/— BELT GUARD COVER
16 |34629 * [ x| x| x| 3 [N)LbMAH—KLEAH/NN—1E SCREW M4X0.7 L=8.0
17 |28058 x| x| x| x| 3 [RIWMH—FRIKL BOLT, SOCKET M6X1 L=12
18 (10599 x [ k| x| % | 3 |[NIMH—FFREKLETYS v— WASHER, PLAIN M6
19 161824 * | x| x| x| 3 [NJLMH—FFRIKLE BOLT, SOCKET M6X1 L=50
20 |70724 - - x| x| 1 |BEH/Yy—ITNLIST SYNCRONIZER CABEL CLAMP
21 |30046 - -1 *| x| 1 |a—F935>71t SCREW M4X0.7 L=6
22 160374 == x| x| 1 |EERNAUEF BAINDING BAND
23 |17529 -l - x| x| 1 |BHBXzE SYNCHRONIZER SUPPORT
24 137102 - - x| x| 2 |BREBZZERTEFV NUT M6X1
25 |INO118 x| - | x| x| 3 |4 DPx17 #18 NEEDLE DPX17 (#18)
25 |INO116 -1 x| x| x| 3 |& DPx17 #16 NEEDLE DPX17 (#16)
26 |35254 * [ x| x| x| 1 Rtk THREAD STAND ASSY
27| 8125 * | x| x| x| 1 [@EL OILIER
28 138264 | x| x| x| 1 [P—LRBMNT THREAD GUIDE
29 (30601 * | x| % | * 1 | 7—LfR#ET1ERL BOLT, SOCKET M5x0.8 L=10
30 |90625 x| x| x| x| 1 |[RTULHT Dy v— SPRING WASHER, M5
31 |61868CC x| x| x| * | 1 |BYTE) KNEE LIFTER ASSY
32 (19332 * [ k| x| % 1 |BREFILTEh KNEE LIFTER BAR
33 |BS34756 x [ k| x| x| 1 |BRET KNEE LIFTER PLATE
34 |BS31885 * | * [ x| % 1 |BRETHN— COVER, ; K-LIFTER PLATE
35 [B114967 * [ k| ok [ ok 1 |[BRETAMy/N— STOPPER, ;K-LIFTER PLATE
36 |B110087 * | x [+ [ % | 1 [BRETL BOLT, SM15/64X28 L=8
37 |61868C | k| x| * 1 [BREITHFGEE) BRACKET, KNEE LIFTER ASSY
38 /61868 x| x| x| * | 1 |BRLiFiE=E BRACKET, KNEE LIFTER
39 161869 x| k| x| x| 1 [BREFE#HERE T SPRING
40 (6035 * [ [ x| x| 1 [RETFEHEFTQL SCREW 3/32X56 L=2.7
41 |17066 x [+ x| x| 1 [REFHFEERLC SCREW, H/S 8X1.25 L=10
42 | 1872 x| x| x| x| 1 [RALVFA5MM) HEXAGONAL WRENCH, 1.5
43 119456 x| x| x| x| 1 |/RALVFEMM) HEXAGONAL WRENCH, 2
44 119457 x| x| x| x| 1 [RALLF25MM) HEXAGONAL WRENCH, 2.5
45 119458 x| x| x| x| 1 |RALVFEMM) HEXAGONAL WRENCH, 3
46 |19459 x [+ | x[ x| 1 |RALVFAEAMM) HEXAGONAL WRENCH, 4
47 19460 x| x| x| x| 1 |RALVFEMM) HEXAGONAL WRENCH, 5
48 161798 = x| x| 1 |[3—Kh/— CORD COVER
49 |40163 x| x| x| x| 1 |GEEpZITiE HEAD REST
50 [61793C x| x| x| x 1 |8\ ZED THREAD CLAMP ASSY
51161793 x| x| x| % 1 [t Z THREAD CLAMP
52 161794 x| x| %[ * 1 [#RERBLIER SPRING COMPLESSON
53 (61795 x| x| x| x| 1 |Btl SHOURDER SCREW M4X0.7

40




{1&E5aRd{%(-8BV)/ Accessories(—8BV)

41




{12 SakR8{% (-8BV) / Accessories (-8BV)

m 0 = | ¥ =
N [ EBRES | | & BB 2% DESCRIPTION
PARTS No.| B | ¥ | QTY
1 (13260 * | ok 1 F—TF 2R TAPE STAND
2 (13263 * | * 1 T—7ZITRE TAPE STAND BAR
3 13264 x| % 2 T—7ZIFTREFVE TAPE STAND BAR NUT M8X1.25
4 (13261 x| * 1 T2 RELT— TAPE STAND BAR COLLAR
5 (7047 x| * 1 T—7ZITHREHAT—IE SCREW 9/64X40 L=12
6 (61892 * | % 1 T—TZIT1ER TAPE STAND BAR PLATE
7 161838 x| x| 4 T—TZITERNT— COLLAR
8 (61824 * | * 2 F—JZ(+ERIE SCREW M6X1 L=50

42










SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—-mail: exsales@seiko—sewing_co_jp https://WWW.Seiko_seWing.CO._jp/en
T273-0018 FEEMIBEHFET2-13-6 -f 2

TEL: 047-420-3561

FAX: 047-420-3560 o [=];

E-mail: eigyo@seiko-sewing.co jp https://www.seiko—sewing.co.jp/

Parts No. PB85500 (0225)
Rev. 1.6



